
23
August, 2001

Tab: EX
PW-MANUAL

Part Number Description

Pump Information: PK16852 ..................................Kit, Pump, AR, XMV3G30D
17657 ........................................Thermal Relief Valve Assy.
16776..................................................E-Z Start Valve Assy.
15944 ........................................................Inline Filter Assy.
F045 ............................................................Rubber Washer
15128 ..........................................................Hosebarb Assy.
15913 ................................................................9” Hose ¼”
S065......................................................................Clamp (2)
F035 ............................................................Quick Connect
15127 ..............................................................Swivel Assy.
H061....................................................................Swivel Nut
15124 ......................................................Chemical Injector

‘ 16278 ....................................................Nipple, ½” x 1-1/2”

Engine Information: GX270QA2 ........................................Engine, Honda, 9 HP
M036 ..............................................................................Key

Frame Information: 15116 ........................................................................Frame
16371 ............................................................................Foot
16617 ........................................................................Handle
15972........................................................................Cap (2)
C042 ......................................................................Knob (2)
X003 ....................................................................Tire, Pneu
F464 ....................................................................Pal Nut (2)

Hardware Information:
Foot: F064 (qty 1) ......................Hx Hd Cap Screw, 5/16-18 x 1”

F112 (qty 1) ..............................................Flat Washer, 3/8”
F078 (qty 1) ....................................................Lock Washer
F119 (qty 1) ..............................................Nut Hex 5/16-18

Engine to Frame: F486 (qty 4)....................................................Screw, 3/8-16
F109 (qty 4) ............................................................Hex Nut
F112 (qty 4) ..............................................Flat Washer, 3/8”
F107 (qty 4) ....................................................Lock Washer

Pump to Engine: F107 (qty 4) ....................................................Lock Washer
15282 (qty 4)..................................................Screw, 3/8-16

Accessory Information: 15911 ................................................................Hose Assy.
H043 ....................................Hi Pressure Hose, 3/8” x 50ft
F039 ............................................................Quick Connect
D21931....................................................Lance Assy w/QC
17776 ..................................Extention with 22mm Adapter
16926 ..................................................................Nozzle Kit
16927 ....................................................................Nozzle 0°
16928 ..................................................................Nozzle 15°
16929 ..................................................................Nozzle 25°
16930 ..................................................................Nozzle 40°
16931 ..............................................................Nozzle, Soap
15439 ......................................................Adapter, 22mmM
16496 ..........................................Trigger Gun, 3/8” Female
H100 ............................................................Chemical Hose
F037........................................................Quick Connect ¼”
16867 ............................................................Bagged Parts
NCT001 ..........................................................Cleaning Tool
16797 ..............................................................Allen Wrench
17821 ..........................................................................Video
16943 ......................................................Oil, Engine (27oz.)

Manual Information: D21684 ..........................Manual, General-English/Spanish
15107 ..........................................................Manual, Engine

EXWGC3030
3000 psi @ 3 gpm 

http://www.allpartsinc.com/mmALLPARTS/Others/PK16852-IPD.PDF

